

FR81 - FR Zip Front Hooded Sweatshirt

Collection: Modaflame™ Knit

Range: Flame Resistant

Shell Fabric: Modaflame™ Knit 300g

Box Quantity: 24

Product information

FR81 is inherently flame resistant, the fibres used in the garment are naturally flame resistant and this will not fade with washing. This comfortable hooded sweatshirt offers ARC2 protection against electric arc. The handy pouch pockets at the front of the garment provide hand warming and ample storage.

Standards

EN ISO 11612 (A1, B1, C1, F1)

EN 1149 -5

IEC 61482-2 IEC 61482-1-2 Class 1

ASTM F1959/F1959M-12 (ATPV 16 CAL/CM2 (HAF 86%))



EN ISO 11612



EN 1149



IEC 61482-2

Modaflame™ Knit

Constructed from an inherently fire resistant yarn of 60% Modacrylic, 39% Cotton and 1% Carbon Fibre. Tested to meet and adhere to the required EN Standards, the Modaflame™ Knit range is strong, durable and highly innovative.

Modaflame®

Modaflame™ is an inherently permanent flame resistant fabric. This special blend combines 60% modacrylic fibre with 39% cotton and 1% carbon fibre. Modaflame is extremely comfortable, hardwearing and offers full anti static protection.

Features

- ARC2
- Flame resistant
- High cotton content
- Ribbed cuffs
- Ribbed hem



Available colours

	Short	Reg	Tall	XTall
Navy		M - 5XL		

PORTWEST®

PRODUCT SPECIFICATION & TECHNICAL DATA

FR81 - FR Zip Front Hooded Sweatshirt Commodity Code: 6203331000

Test House

Wash care



Item	Colour	Len	Wid	Hgt	Weight (Kg)	Cubic (m ³)	EAN13	DUN14
FR81NARS	Navy	65.0	40.0	43.0	0.9990	0.1118	5036108267552	15036108757319
FR81NARM	Navy	65.0	40.0	43.0	0.9990	0.1118	5036108267545	15036108757302
FR81NARL	Navy	65.0	40.0	43.0	0.9990	0.1118	5036108267538	15036108757296
FR81NARXL	Navy	65.0	40.0	43.0	0.9990	0.1118	5036108267569	15036108757326
FR81NARXXL	Navy	65.0	40.0	43.0	0.9990	0.1118	5036108267576	15036108757333
FR81NARXXXL	Navy	65.0	40.0	43.0	0.9990	0.1118	5036108267583	15036108757340
FR81NAR4XL	Navy	65.0	40.0	43.0	0.9990	0.1118	5036108267514	15036108757272
FR81NAR5XL	Navy	65.0	40.0	43.0	0.9990	0.1118	5036108267521	15036108757289